
E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 1

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

REVISED STARTING 
SERIAL # 120910168

SHOWN WITH OPTIONAL CART

PARTS LIST MANUAL

MODEL GMS10

                                                  10” HARDSCAPE SAWS
        SKU #               MODEL #                       POWER OPTION
         24600                GMS10-4H                     HONDA GASOLINE ENGINE MODEL GX120
         24700                GMS10-5.5H                  HONDA GASOLINE ENGINE MODEL GX160
         26100                GMS10-1.5B                  BALDOR ELECTRIC MOTOR 1.5HP-1PH-60Hz-115/230V

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 4

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ILLUSTRATION 1: MAIN GROUPING

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 5

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ITEM     PART #      DESCRIPTION                                                QTY.

1 42201 MAIN FRAME 1
2 42148 PLUG, SQ. TUBE 1-1/2 X 11 GA. 2
3 42127 RIVET, NYLON PUSH-IN PANEL 4
4 40378 STOPPER ASSEMBLY 1-1/2” 1
5 42204 PAN 1
6 42102B TRACK RAIL 33-3/4”L 2
7 11540 SCREW, FLAT HD SLT 

1/4-20 X 5/8
4

8 10602 WASHER, FLAT 1/4 SAE ZINC 4
9 10861 NUT, KEPS LOCK 1/4-20 ZINC 4
10 42220 TABLE COMPLETE, ROLLING

(SEE ILLUS. 2 FOR BREAKDOWN)
1

11 42228 VACUUM PORT TUBE 1
12 51078 PLUG, SQ. TUBE 1 X 14 GA. 1
13 42229 MOUNTING BRKT., 

VACUUM PORT TUBE
1

14 10834 SCREW, CAP 1/4-20 X 1/2 ZINC 2
15 10861 NUT, KEPS LOCK 1/4-20 ZINC 2
16 42218 DECK, ENGINE & ARBOR 1
17 10342 SCREW, CAP 5/16-18 X 1-1/2 4
18 42203 WASHER 

5/16”ID X 1”OD X 1/8”THK
4

19 79035 BUSHING, RUBBER 
1-1/16 X 5/8 X 1/4

4

20 10225 BUSHING, RUBBER, ENGINE 
MOUNT

4

21 42224 BUSHING, RUBBER 
1”OD X 3/8”ID X 1/8
(USED FOR SHIM AS REQ’D.)

-

22 10807 NUT, HEX LOCK 5/16-18 ZINC 4
23 11570 INSERT, SWVL.FEM. 

1/4HOSE X 3/4GHT
1

24 42131 CLAMP, TUBE, FLOW CONTROL 1

ITEM     PART #      DESCRIPTION                                                QTY.

25 42208 HOSE 1/4”ID X 30”L 1
26 42141 HOSE 1/4”ID X 8”L 2
27 99323 BARBED FITTING, “Y” 1/4”HOSE 1
28 42113 GUARD, BLADE 10” 1
29 10213 WASHER, FLAT 5/16 SAE ZINC 1
30 10801 WASHER, LOCK 5/16 ZINC 1
31 10902 NUT, WING 5/16-18 1
32 10010 SCREW, CAP 5/16-18 X 2-1/2 1
33 42161 FLAP, SPLASH 2-1/2 X 5-1/4 1
34 10018 SCREW, CAP 1/4-20 X 3/4 1
35 10602 WASHER, FLAT 1/4 SAE ZINC 2
36 10150 NUT, HEX NYLON LOCK 1/4-20 1
37 42114G ARBOR ASSY. COMPLETE

(SEE ILLUS. 3 FOR BREAKDOWN)
1

38 42128 BRACKET, BLADE GUARD 
RETAINER

1

39 42144 COVER, VIBRATION 1
40 10018 SCREW, CAP 1/4-20 X 3/4 1
41 10834 SCREW, CAP 1/4-20 X 1/2 3
42 10038 WASHER, LOCK 1/4 ZINC 4
43 10602 WASHER, FLAT 1/4 SAE ZINC 4
44 42217 COVER, BELT 1
45 10018 SCREW, CAP 1/4-20 X 3/4 3
46 10038 WASHER, LOCK 1/4 ZINC 2
47 10602 WASHER, FLAT 1/4 SAE ZINC 4
48 10861 NUT, KEPS LOCK 1/4-20 ZINC 1
49 10341 SCREW, CAP 5/16-18 X 2-1/4 1
50 10213 WASHER, FLAT 5/16 SAE ZINC 1
51 10801 WASHER, LOCK 5/16 ZINC 1
52 10902 NUT, WING 5/16-18 1

PARTS LISTING - ILLUSTRATION 1: MAIN GROUPING

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 6

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ILLUSTRATION 2: ROLLING TABLE ASSEMBLY

ITEM     PART #      DESCRIPTION                                                QTY.

1 42220 TABLE COMPLETE, ROLLING
(INCLUDES ITEMS 2 THRU 20)

1

2 42226 TABLE, ROLLING 1
3 42222 RUBBER PAD 12 X 7-1/2 X 3/16 1
4 42221 RUBBER PAD 12 X 8 X 3/16 1
5 42227 TABLE FRONT PANEL (2 PCS) 1
6 10018 SCREW, CAP 1/4-20 X 3/4 3
7 10602 WASHER, FLAT 1/4 SAE ZINC 7
8 10861 NUT, KEPS LOCK 1/4-20 ZINC 3
9 10031 SCREW, CAP 1/4-20 X 1 1
10 42106 LATCH, ROLLING TABLE 1
11 10013 NUT, HEX 1/4-20 ZINC 1

ITEM     PART #      DESCRIPTION                                                QTY.

12 11704 WASHER, FLAT 
.257 X .624 X .060THK

2

13 10015 NUT, HEX LOCK 1/4-20 ZINC 1
14 14082 PULLEY BEARING 

1-1/4DIA. X 1/4BORE
4

15 10031 SCREW, CAP 1/4-20 X 1 4
16 10602 WASHER, FLAT 1/4 SAE ZINC 4
17 10861 NUT, KEPS LOCK 1/4-20 ZINC 4
18 42205 GUIDE ASSY., STRAIGHT CUT

(INCLUDES ITEMS 19 & 20)
1

19 42206 GUIDE ONLY, STRAIGHT CUT 1
20 40425 KNOB, 3-PRONG W/ 

3/8-16 X 5/8 STUD
1

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 7

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

 ITEM #       PART #          DESCRIPTION                                                 QTY.
1 42114G ARBOR ASSY. COMPLETE

(INCLUDES ITEMS 2 THRU 9)
1

2 42115 ARBOR SHAFT 6-3/4”L 1
3 42116 ARBOR HOUSING 1
4 42119 BEARING, RADIAL BALL

17mm X 40mm X .563in
2

5 40036 KEY, WOODRUFF 1/8 X 3/8 (#403) 1
6 42117 ARBOR BACKING PLATE 2-1/2” 1
7 42118 ARBOR BLADE CAP 2-1/2” 1
8 10453 WASHER, LOCK, INT. TOOTH 3/8” 1
9 10021 SCREW, CAP 3/8-24 X 1 1

ILLUSTRATION 3: ARBOR ASSEMBLY

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 8

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

 ITEM #            PART #              DESCRIPTION                                                                                                   QTY.
1

15044
40387

ENGINE W/ CYCLONE AIR CLEANER
     HONDA GX120-QXC9
     HONDA GX160-QXC9

1

2 11541 BARB, PUSH-ON 3/8 HOSE X10MM X 1.25 1
3 56116 HOSE, PUSH-ON 3/8”ID X 3”L 1
4 11544 BARB, PUSH-ON 3/8 HOSE X 1/4FPT 1
5 10776 PIPE PLUG 1/4 NPT (BRASS) 1
6 10817 BOLT, CARRIAGE 5/16-18 X 1-1/2 F.T. 4
7 10213 WASHER, FLAT 5/16 SAE ZINC 4
8 10801 WASHER, LOCK 5/16 ZINC 4
9 10054 NUT, HEX 5/16-18 ZINC 4

10 40694 SHEAVE 2.75”OD X 2GR.3V X 3/4”BORE 1
11 - - - - - KEY 3/16”SQ. (INCLUDED W/ ENGINE) 1
12 40695 SHEAVE 2.65”OD X 2GR.3V X JA 1
13 28064 BUSHING, SHEAVE JA X 5/8”BORE 1
14 10060 KEY 3/16 SQ X 1-1/4 1
15 11742 SCREW, MACHINE 10-24 X 1.5 HWHSLMS 3
16 10831 WASHER, LOCK, INT. TOOTH #10 3
17 10201 BELT 3VX-335  (3/8” x 33.5”) 2
18 15138 HOUR METER, INDUCTIVE (OPTIONAL) 1

ILLUSTRATION 4: ENGINE GROUPING

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 9

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ILLUSTRATION 5: MOTOR GROUPING

 ITEM #            PART #              DESCRIPTION                                                                                                   QTY.
1 16061

16164
16163
40051
16510

MOTOR, BALDOR 1.5HP-1P 60HZ 3450RPM (S/N 35V801R760G1)
REPLACEMENT PARTS:
     CAPACITOR, RUN, BALDOR #OC3040F09SP   40MFD 370V
     RESET BUTTON, BALDOR TPCRT40CA
     CAPACITOR, START, BALDOR EC1645A06   645-774MFD 125V
     SWITCH, TOGGLE DPST 20A SPAD

1

1
1
1
1

2 42237 MOUNT BRKT., MOTOR 1
3 10819 BOLT, CARRIAGE 5/16-18 X 1 FULL THD 8
4 10213 WASHER, FLAT 5/16 SAE ZINC 16
5 10801 WASHER, LOCK 5/16 ZINC 8
6 10054 NUT, HEX 5/16-18 ZINC 8
7 40005 SHEAVE 3”OD X 2GR.A X 3/4”BORE 1
8 10060 KEY 3/16 SQ X 1-1/4 1
9 10283 BELT AX-35 2

10 42219 SHEAVE 3”OD X 2GR.A X 5/8”BORE 1
11 10060 KEY 3/16 SQ X 1-1/4 1

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 10

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ILLUSTRATION 6: OPTIONAL LOW PROFILE CART

PART # 24650

 ITEM #            PART #              DESCRIPTION                                                               QTY.
1 24651 CART ONLY 1
2 24652 HANDLE, CART 1
3 10053 SCREW, CAP 5/16-18 X 3/4 2
4 10213 WASHER, FLAT 5/16 SAE ZINC 4
5 10807 NUT, HEX LOCK 5/16-18 ZINC 2
6 24653 LATCH, CART HANDLE 1
7 42225 SPRING, TORSION 1
8 10031 SCREW, CAP 1/4-20 X 1 1
9 10602 WASHER, FLAT 1/4 SAE ZINC 1
10 10015 NUT, HEX LOCK 1/4-20 ZINC 3
11 10018 SCREW, CAP 1/4-20 X 3/4 1
12 10931 MOUNT, TAPERED RUBBER 5/16-18 4
13 10436 WASHER, LOCK, EXT. TOOTH 5/16” 4
14 10054 NUT, HEX 5/16-18 ZINC 4
15 24654 WHEEL 8 X 1-3/4 X 5/8”BRG. 2
16 11575 RETAINING RING, EXT. 5/8” 4
17 10073 WASHER, FLAT 5/8 SAE ZINC 2

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 11

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

REFER TO THE PROCART PARTS LIST MANUAL 
FOR THE PARTS BREAKDOWN INFORMATION

ADJUSTABLE SCISSOR STYLE CART

ILLUSTRATION 7: OPTIONAL PROCART

PART # 24750

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 12

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ILLUSTRATION 8: OPTIONAL FOLDING STAND

PART # 24150

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 13

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

INCLUDES ITEMS SHOWN BELOW

  USE IN PLACE OF DRAIN PLUG 
  (ILLUSTRATION 1 - ITEM 4)

ILLUSTRATION 9: OPTIONAL DRAIN ASSEMBLY

PART # 42250

 ITEM #            PART #              DESCRIPTION                                                                        QTY.
1 42251 FITTING, DRAIN 3/4NH X 1/2FPT BRASS

(INCLUDES THIN JAM NUT)
1

2 10444 WASHER, ALUM. 1.885ODX1.060IDX .040 2

3 42252 WASHER, RUBBER 1-1/16IDX1-1/2ODX1/8 1

4 10070 WASHER, HOSE 3/4 2

5 42253 CAP, HOSE END (BRASS) 1

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 14

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

ILLUSTRATION 10: OPTIONAL WATER PUMP KIT

PART # 24625

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 15

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

PARTS LISTING - ILLUSTRATION 10 : OPTIONAL WATER PUMP KIT
ITEM #         PART #              DESCRIPTION                                                                                     QTY.

1 42223 COVER, BELT, WATER PUMP OPTION 1
2 10802 BOLT, CARRIAGE 3/8-16 X 1 ZINC 1
3 10312 WASHER, FLAT 1/2 SAE ZINC 1

4 10025 WASHER, FLAT 3/8 SAE ZINC 1

5 80011 KNOB, 3-PRONG W/ 3/8-16 THD. 1
6 40685 PUMP ASSY., WATER, BB14G GMS10

(PARTS BREAKDOWN IS AVAILABLE)
1

7 42211 BRACKET, WATER PUMP 1

8 10038 WASHER, LOCK 1/4 ZINC 2
9 10018 SCREW, CAP 1/4-20 X 3/4 2
10 40624 WHEEL, WATER PUMP 2-1/8” 1

11 10161 SCREW, SET 1/4-28 X 5/16 1

12 42143 HOSE 1/4”ID X 18”L 1

13 10714 CLAMP, HOSE, SAE #4, ADJ. TO 5/8” 2
14 42232 HOSE 5/16”ID X 8”L 2

15 42131 CLAMP, TUBE, FLOW CONTROL 3/4” 1

16 10763 CLAMP, HOSE SPRING-TYPE 7/16” RED 2

17 40049 BULB, PRIMER 5/16” 1

18 40693 CLIP, FILTER HANGER (S.S.) 1
19 40692 BARB, 3/8HOSE X 3/4NPT (NYLON) 1
20 40691 FILTER BASKET 3/4NPT, 16 MESH S.S. 1

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



 E-GMS10-PL-0912

Printed in USA

©2012 JWA

Page 16

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������
)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

KIT INCLUDES:
115 VAC SUBMERSIBLE PUMP . . . . . . . . . . . . . P/N 42130
ADAPTER, FEMALE 1/8FNPT X 1/4”HOSE . . . . P/N 42165
6FT. PVC TUBING 1/4”ID  . . . . . . . . . . . . . . . . . . P/N 11532
ADAPTER FITTING, MALE GHT X 1/4BARB . . . P/N 42321 

ELECTRIC MODEL ONLY

&RQQHFW�WKH�ZKLWH�SODVWLF�DGDSWHU�¿WWLQJ�WR�WKH�JDUGHQ�KRVH�¿WWLQJ�WKDW�
runs to the blade guard. Submerse the pump in water. Note: The pump 
may interfere with the rolling table if used in the pan. It can be used 
IURP�D�EXFNHW��EDUUHO�RU�D�H[WHUQDO�SDQ�¿OOHG�ZLWK�ZDWHU��7KHQ�FRQQHFW�
the male plug to the female connector that is on the motor. The pump 
will now turn on and off with the motor.

ILLUSTRATION 11: OPTIONAL 115V WATER PUMP KIT

PART # 42320

EdcoParts.com 
888-634-4289 
An iBuy Stores Company



E-GMS10-PL-0912

Printed in USA

  JWA ©2012

Page 17

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA
3KRQH��������������������������������

)D[��������������������������������
Website: www.edcoinc.com 
Email: sales@edcoinc.com

CALIFORNIA PROPOSITION 65 WARNING
The engine exhaust from this product contains

chemicals known to the State of California to cause
cancer, birth defects or other reproductive harm.

G
M

S-
10

 1
4 

x 
17

P/
N

 9
22

09
 R

ev
A

WARN I NG
THERE IS NO OIL IN THIS MACHINE

YOU MUST READ OPERATOR’S INSTRUCTION MANUAL BEFORE OPERATING

CHECK OIL DAILY

exceeds 85dBA

R

1 2 3 4 5 6 7 8

5 467 3 2 1

8.093”  +0  -.015

7.593”  +0  -.015

.375

.375

START @ .125” STOP @  8.218”  +0  -.015

STOP @  7.718”  +0  -.015 START @ .125”

LEFT TO RIGHT

RIGHT TO LEFT

LKJVPUJ�JVT�����������������

LKJVPUJ�JVT�����������������

LKJVPUJ�JVT�����������������

DECAL SHEET

EdcoParts.com 
888-634-4289 
An iBuy Stores Company


	Front Cover Page
	Safety Messages & General Instructions
	Table of Contents
	Illus. 1: Main Grouping
	Parts Listing - Illus. 1

	Illus. 2: Rolling Table Assembly
	Illus. 3: Arbor Assembly
	Illus. 4: Engine Grouping
	Illus. 5: Motor Grouping
	Illus. 6: Optional Low Profile Cart
	Illus. 7: Optional ProCart
	Illus. 8: Optional Folding Stand
	Illus. 9: Optional Drain Assembly
	Illus. 10: Optional Water Pump Kit
	Parts Listing - Illus. 10

	Illus. 11 Optional 115V Water Pump Kit
	Decal Sheet
	Wiring Diagram for Motor
	Notes
	Limited Equipment Warranty of Sale - Terms & Conditions



